OPEN FIRST!! ENERSY

SUSPENSIN®
P I. f 1131 VIACALLEJON, SAN CLEMENTE, CA 92673
a rts ISt o r ©2000 Energy Suspension. All rights reserved. l
May not be reproduced, in any form, or by any means,

Master set # 2-18106 e e T
L
Parts list: 1 |Parts list continued: A
Energy Suspension recommends that you read Rear track arm bushing set: 2-7103
over all the installation instructions and parts 4 7087 track arm bushings.

: 2 15.10.233.39 (7/8"0.D. X .48071.D. X 1.600” sleeve)
list before you start. 1 17073 installation instructions.
Front control arm bushing set: 2-3106

3300 lower control arm bushings. 1” body mount lift set: 2-4108

4
4 3301 lower control arm bushings. 6 4187 body mount, upper (Position 2,3,4)
4 15.10.237.39 (7/8"0.D. x 9/16"].D. x 2.600” sleeve) 6 4188 body mount, lower (Position 2,3,4)
4 3354 upper control arm bushings. 5 4189 body mount, upper (Position 1,5,6)
2 3353 upper control arm bushings. 5 4190 body mount, lower (Position 1,5,6)
1 3362 upper control arm bushing. 2 6184 front grill bumper.
1 3363 upper control arm bushing. 6 15.03.49.39 (2 1/2” x 1/2” flat washer)
4 15.10.243.39 (3/4"0.D. x .406”1.D. x 2.038" sleeve) 6 15.03.83.39 (1 1/16" x 1/2” flat washer)
1 17280 installation instructions 6 15.05.63.39 (1/2-13 x 4 1/2” bolt)
5 15.03.09.39 (2" x 7/16” flat washer)
Rear control arm bushing set: 2-3107 5 15.03.04.39 (1 1/8” x 7/16” flat washer)
4 3300 lower control arm bushings. 5 15.05.09.39 (7/16-14 x 4” bolt)
4 3301 lower control arm bushings. 2 15.05.62.42 (1/4-20 x 3/4” flat head socket screw)
4 15.10.237.39 (7/8°0.D. x 9/16”1.D. x 2.600” sleeve) 1115 10.439.39 (7/8"0.D. X 5/8”.D. X 1” sleeve )
4 3354 upper control arm bushings. 1 15.08.80.39 (1” shift linkage adapter plate)
4 3352 upper control arm bushings. 6 15.05.61.39 (1/4-20 x 3/4” bolt)
4 15.10.243.39 (3/4’0.D. x .406”[.D. x 2.038” sleeve) 8 15.07.20.40 (1/4-20 nylon lock nut)
1 17280 installation instructions. 7 15.03.74.40 (7/8” x 1/4” flat washer)
1 15.03.81.39 (1 1/4” x 1/4” fender washer)
Front spring isolator set: 2-6101 1 17329 (page 1 of installation instructions)
2 6112 spring isolator. 1 17330 (page 2 of installation instructions)
Front and Rear bump stop set: 2-9101 Tie rod boot set: 9-13101
4 6113 bump stop (2 EA. 6113 PER. SET). 2 13001 tie rod boots.
Front sway bar bushing set: 2-5110 Misc.:
2 5348 30mm sway bar bushings. 1 9.11104 Grease

2 15.12.06.39 sway bar brackets assemblies.

4 8043 end link bushings. ign .

4 15.10.251.39 (5/8"0.D. X 1/2"1.D. X 1.300” sleeve) Additional parts available for

1 17039 installation instructions.

1 17145 installation instructions. Transmission mount set: 2-1103 I

Rear sway bar bushing set: 2-5111 97-99 Jeep Wrangler

2 5333 16mm sway bar bushings. . ]
2 15.12.06.39 sway bar brackets assemblies. Engine mount set: 2-1104
4 15.03.23.39 (.702"0.D. X .402"1.D. X .090" THK.) 97-99 Jeep Wrangler

4 8217 end link bushings.
Please refer to our newest catalog for

;r‘;g%gfr‘;'ékag:‘mbt‘)‘jsm;g:et: 2-7102 more information on custom applications
» ; . ” including bump stops, shock bushings,
] 12@)1001'1{12'33 g5/8tO.D. X 7/16°L.D. X 1.600" sleeve) universgl mouE\ts, t?e rod boots ballgjloint

16 rod oot boots, transmission mounts, etc. Please ask
to see our catalog at your place of purchase.

17335

8/DEC/00 BRH




